
 

Boone County Regional Sewer District 

Area-Wide Management Plan  

March 13, 2025 

McClure Project No. 2022001400 

 

Report  For:     P repared By:  

Boone County Regional Sewer District McClure 

1314 N. 7
th
 St.     2001 West Broadway  

Columbia, MO 65201   Columbia, MO 65203 

Daniel Cunningham    Ellen Woltjen, PE 

dcunningham@bcrsd.org   ewoltjen@mcclurevision.com 

573-443-2774               573-234-2641 

 

 

DRAFT

mailto:dcunningham@bcrsd.org


AREA-WIDE MANAGEMENT PLAN   

  

 

     

 

 

 

 

 

BCRSD Area-Wide Management Plan  

Boone County Regional Sewer District 

March 2025 

McClure Project No. 2022001400 

 

 

 

 

 

 

I hereby certify that this engineering document was prepared by me or under 
[...]
does not discharge to a surface waterbody. 

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 

for any new effluent limitations. The facility is currently under enforcement action. The enforcement 

case has not been referred to the Missouri Attorney General’s Office. 

 

Recommendation: Connect to the BCRSD Prairie Meadows WWTP or to the City of Columbia and 

close the treatment facility. The facility could also consider contract operations services with BCRSD to 

maintain the no-discharge system.  

 

4.2.26 Woodstock Mobile Home Park Wastewater Treatment Facility 

 

Facility Information: Woodstock Mobile Home Park WWTF is regulated under general permit number 

MO-0082066. The most recent permit was effective from May 30, 2008 through May 29, 2013. The 

facility address is 3501 New Haven Road #300, Columbia, MO 65201. The facility serves the 

Woodstock Mobile Home Park.  

 

Treatment Description: The facility treatment process is an extended aeration package plant with 

seasonal chlorination. Sludge is disposed by a contract hauler. The facility has a permitted design flow 

of 23,000 gallons per day, a design population equivalent of 476, and an actual permit flow of 

9,000 gallons per day.   

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-0602. The 

receiving stream is an unnamed tributary to Grindstone Creek, and the first classified receiving stream 

is a Grindstone Creek. 

 

Compliance and Enforcement Status: The most recent permit includes a schedule of compliance for 

new final effluent limitations for Total Residual Chlorine. The facility is currently under enforcement 

action. The enforcement case has not been referred to the Missouri Attorney General’s Office. 

 

Recommendation: Connect to the City of Columbia and close the treatment facility.  

  



AREA-WIDE MANAGEMENT PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

19 

5.0 PUBLICLY OWNED TREATMENT FACILITIES  

 

5.1     Approach to Publicly Owned Facilities  

 

Other than the City of Columbia, all municipalities within BCRSD’s service area are classified as a 

Level 3 Continuing Authority. If any such facilities are sold or transferred to a private person, entity, or 

organization, BCRSD has authority under its SSUR to provide wastewater collection and treatment 

services. 

 

BCRSD also supports publicly owned facilities within its service area with contract operations and 

maintenance services, to assist in maintaining permit compliance. BCRSD currently provides contract 

services to three municipal facilities in Boone County: Ashland, Hartsburg, and Sturgeon. A 

Wastewater Operations and Maintenance Agreement has been executed between BCRSD and each 

municipality for a term of one year, with the option to renew for additional one-year terms by mutual 

agreement of both parties.  

 

BCRSD began providing contract operations for the City of Ashland in 2022. For Ashland, BCRSD 

works with and trains city wastewater operations staff and provides emergency on-call services for the 

wastewater treatment plant and lift stations. Prior to hiring BCRSD, Ashland contracted with a private 

service provider for operations and management of its sanitary system.  

 

For the Village of Hartsburg, BCRSD began providing contract services in the mid-1990’s. BCRSD 

operates and maintains the wastewater lagoon system and lift station. BCRSD also manages all DNR 

required sampling and reporting and provides emergency on-call services. In 2024, BCRSD agreed to 

assist Hartburg with the administration of a $300,000 American Rescue Plan Act (ARPA) grant for 

improvements to the wastewater treatment system.  

 

For the City of Sturgeon, BCRSD began providing contract services in 2021 and continues to manage 

the operations of the city’s four lift stations and land application wastewater treatment system. As with 

Hartsburg, BCRSD manages all DNR required sampling and reporting.  

 

BCRSD also provides emergency on-call services as needed for the City of Clark in Randolph County.  

 

In addition to its contract operations and management services, BCRSD owns and operates the 

sanitary sewer system for the City of Rocheport. BCRSD began providing contract operations for 

Rocheport in 1986 and acquired the system from the city in 2012. The system includes gravity 

collection lines, two lift stations, and a mechanical wastewater treatment plant.  

 

As evidenced by BCRSD’s history of successful contract operations and its ownership of the Rocheport 

sanitary sewer system, BCRSD is an essential resource for publicly owned treatment facilities in Boone 

County. BCRSD intends to continue providing contract services to the municipalities it currently serves 

and to other publicly owned systems that require assistance through contract services or system 

ownership.  

 

5.2 Summary of Publicly Owned Facilities  

 

Sections 5.2.1 through 5.2.10 provide descriptions and recommendations for all publicly owned 

domestic wastewater treatment facilities regulated by the Department in Boone County. Information on 



AREA-WIDE MANAGEMENT PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

20 

each facility was obtained from its operating permit, the Missouri Clean Water Information System 

(MoCWIS), and Google Earth. There are 10 publicly owned facilities included in this AWMP. 

 

5.2.1 City of Ashland Wastewater Treatment Plant 

 

Facility Information: The Ashland WWTP is regulated under permit number MO-0106844. The 

current permit is effective from June 1, 2019 to May 31, 2024. The facility address is 0.18 miles 

South of 408 East Liberty Lane, Ashland, MO 65010. The facility serves the City of Ashland. BCRSD 

currently provides full-time contract operations services for the WWTP.  

 

Treatment Description: The facility treatment process includes a bar screen, grit removal, extended 

aeration (Aero-Mod), clarifiers, UV disinfection, aerobic sludge digestion, sludge dewatering, and an 

equalization lagoon. The facility has a permitted design flow of 601,000 gpd, a design population 

equivalent of 6,400, and an actual permit flow of 301,000 gpd.  

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-1004. The 

receiving stream is a tributary to Foster Creek, and the first classified receiving stream is Foster Creek. 

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 

for any new effluent limitations. The facility is not currently under enforcement action.    

 

Recommendation: It is recommended for BCRSD continue its contract operations services for the 

Ashland WWTP.  

 

5.2.2 City of Centralia Wastewater Treatment Facility  

 

Facility Information: The Centralia WWTF is regulated under permit number MO-0028789. The 

current permit is effective from November 1, 2022 through October 31, 2027. The facility is located 

0.25 miles east of the March Road and Fountain Street intersection in Centralia, MO 65240. The 

facility serves the City of Centralia. 

 

Treatment Description: The facility treatment process is a no-discharge system that includes nine (9) 

storage basins and nineteen (19) irrigation sites spread across northeastern Boone County and 

northwestern Audrain County. The facility has a permitted dry weather design flow of 806,000 gallons 

per day, a permitted design flow including the 10-year rainfall minus evaporation of 1,000,000 gpd, 

and a design population equivalent of 8,060. 

 

Receiving Waterbody: The WWTF has treatment site located in the following HUC 12 watersheds: 

07110006-0101, 07110006-0102, 071100060103, and 07110006-0103. The facility does not 

discharge to a surface waterbody.  

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 

for any new effluent limitations. The facility is not currently under enforcement action.    

 

Recommendation: It is recommended that the City of Centralia continue to operate its WWTF as a no-

discharge system. If the facility requires operations and maintenance assistance, it is recommended for 

BCRSD to provide contract operations services for the WWTF.   

 



AREA-WIDE MANAGEMENT PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

21 

5.2.3 City of Columbia Wastewater Treatment Plant   

 

Facility Information: The Columbia WWTP is regulated under permit number MO-0097837. The 

current permit is effective from July 1, 2020 through June 30, 2025. The facility address is 4900 West 

Gillespie Bridge Road Columbia, MO 65203. The facility serves the City of Columbia. 

 

Treatment Description: The facility treatment process includes an influent pump station, peak flow 

clarifiers and storage basins, mechanical bar screens, a vortex grit system, primary clarifiers, activated 

sludge basins, final clarifiers, a sodium hypochlorite tank, ferric chloride treatment, multi-cell 

treatment wetlands, and an effluent pump station. Sludge is treated using anaerobic digesters, gravity 

thickeners, sludge thickening centrifuges with polymer system, and a sludge/biosolids holding tank. 

The treated biosolids are land applied, landfilled, or hauled to a permitted sludge/biosolids disposal 

facility. The facility has a permitted design flow of 25.2 million gallons per day, a design population 

equivalent of 178,700, and an actual permit flow of 14.2 million gallons per day.  

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-0709. The 

receiving stream is a tributary to Perche Creek, and the first classified receiving stream is Perche 

Creek. 

 

Compliance and Enforcement Status: The current permit includes a Schedule of Compliance for new 

ammonia effluent limitations. The facility is currently under enforcement action. The enforcement case 

has not been referred to the Missouri Attorney General’s Office. 

   

Recommendation: Not applicable, the facility is owned and operated by the City of Columbia, which 

has joint Tier 2 Authority with BCRSD.  

 

5.2.4 Columbia Regional Airport Wastewater Treatment Facility  

 

Facility Information: The Columbia Regional Airport WWTF is regulated under permit number MO-

0092924. The current permit is effective from January 1, 2020 through December 31, 2024. The 

facility address is 11000 South Airport Drive Columbia, MO 65201. The facility serves the Columbia 

Regional Airport. 

 

Treatment Description: The facility treatment process is a no-discharge system, which includes a two-

cell treatment lagoon, a single-cell storage lagoon, and a sprinkler irrigation field. The facility has a 

permitted design flow including the 10-year rainfall minus evaporation of 26,700 gallons per day, a 

design population equivalent of 246, and an actual permit flow of 7,500 gallons per day.  

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-0902 and 

10300102-1004. The facility does not discharge to a surface waterbody. 

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 

for any new effluent limitations. The facility is not currently under enforcement action.    

 

Recommendation: Not applicable, the facility is owned and operated by the City of Columbia, which 

has joint Tier 2 Authority with BCRSD. The facility may connect to the City of Ashland WWTP in the 

future.  

 



AREA-WIDE MANAGEMENT PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

22 

5.2.5 Two Mile Prairie Elementary School Wastewater Treatment Facility 

 

Facility Information: The Two Mile Prairie Elementary School WWTF is regulated under permit number 

MO-0098019. The current permit is effective from June 1, 2020 through March 31, 2025. The 

facility address is 5450 North Highway Z Columbia, MO 65202. The facility serves Two Mile Prairie 

Elementary School, which is part of the Columbia Public Schools system. 

 

Treatment Description: The facility treatment process is a no-discharge system, which includes a 

grease interceptor, septic tank, disk filter, effluent pump, and drip dispersal field. The facility has a 

permitted design flow of 4,999 gallons per day, a design population equivalent of 192, and an actual 

permit flow of 1,940 gallons per day.  

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-1001. The 

receiving stream is a tributary to Little Cedar Creek, and the first classified receiving stream is a 100K 

Extent-Remaining Stream. 

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 

for any new effluent limitations. The facility is not currently under enforcement action.    

 

Recommendation: The continuing authority for the facility is Columbia Public Schools. If the facility 

requires operations and maintenance assistance, it is recommended for BCRSD to provide contract 

operations services for the WWTF.   

 

5.2.6 City of Hallsville Wastewater Treatment Facility  

 

Facility Information: Hallsville WWTF is regulated under permit number MO-0104990. The current 

permit is effective from January 1, 2020 through December 31, 2024. The facility is located 0.3 miles 

northwest of the Route U and MO-124 intersection in Hallsville, MO 65255. The facility is owned by 

Missouri American Water Company and serves the City of Hallsville. 

 

Treatment Description: The facility treatment process is a no-discharge system, which includes a bar 

screen, a single-cell aerated lagoon, two storage basins, and five center pivot irrigation fields. The 

facility has a permitted design flow including the 10-year rainfall minus evaporation of 212,622 

gallons per day, a dry weather design flow of 197,650 gpd, a design population equivalent of 2,085, 

and an actual permit flow of 149,568 gpd.  

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-0704. The facility 

does not discharge to a surface waterbody. 

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 

for any new effluent limitations. The facility is currently under enforcement action. The enforcement 

case has been referred to the Missouri Attorney General’s Office.   

 

Recommendation: It is recommended that Missouri American Water Company and the City of 

Hallsville continue to operate its WWTF as a no-discharge system. If the facility requires operations 

and maintenance assistance, it is recommended for BCRSD to provide contract operations services for 

the WWTF. The facility could be a future connection to the proposed force main to BCRSD’s Rocky 

Fork WWTP included in the 2025 CIP. 



AREA-WIDE MANAGEMENT PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

23 

 

5.2.7 Village of Harrisburg Wastewater Treatment Facility 

 

Facility Information: The Harrisburg WWTF is regulated under permit number MO- 0104809. The 

current permit is effective from August 1, 2020 through June 30, 2025. The facility is located 

approximately 0.6 miles southeast of the Highway F and Hughes Road intersection in Harrisburg, MO 

65256. The facility serves the Village of Harrisburg. 

 

Treatment Description: The facility treatment process is a no-discharge system, which includes 

individual septic tanks with pumps, a single-cell storage lagoon, and two irrigation fields. The facility 

has a permitted design flow including in the 10-year rainfall minus evaporation of 27,000 gallons per 

day, a dry weather design flow of 24,000 gpd, a design population equivalent of 536, and an actual 

permit flow of 19,000 gpd.  

 

Receiving Waterbody: The WWTP is located in the HUC 12 watershed 10300102-0702. The facility 

does not discharge to a surface waterbody.  

 

Compliance and Enforcement Status: The current permit does not include a Schedule of Compliance 